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TEST REPORT

APPLICANT : ZHEJIANG SAMSUNG DOWN CO.,LTD KATRI NO : CSAA20-00002374

BUYER : RECEIVED DATE : MAY. 26, 2020
ISSUED DATE  : JUN. 01, 2020
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APPLICANT'S PROVIDED SAMPLE DESCRIPTION
FE2DJC6103X/FE2DJC6104X #1-WHITE(WHITE GOOSE DOWN 80%)

TEST RESULT
#1

TEST ITEM

Composition (%) : KS K 0820,7.1:2017

Down Cluster

Down Fiber

Water fowl Feather
Feather Fiber
Damaged Feather
Landfow! Feather
Residue
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Species ldentification (%) : KS K 0820,7.2:2017

Goose Plumage 81.0
Duck Plumage 18.9
Landfowl 0.1

Fill Height (mm/30 g) : KS K 0820,7.4:2017 Method A
130

Fill Power (in ® /30 g) : IDFB Testing Regulations Part 10-B:2017 (Steam Conditioning)
628

<Note> Conditioning Method : Steam Conditioning as per Part 10-B.2 of IDFB Testing
Regulations

- Continues - czlzfi;‘/ { .

Lim, Hun Jin
- Director General
Tested by Name : Moon Hak Nam g 'HL Utlz_ Technica: manayc: - vt ouny nwWon

Location of Test : 82, Jeonpa-ro 24beon—gil, Manan—-gu, Anyang-si, Gyeonggi-do, Korea

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.
This report is not related to KOLAS accreditation.
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TEST RESULT

TEST ITEM
#1
Oxygen Number (mg) : KS K 0820,7.3:2017
1.6
Turbidity (mm) : KS K 0820,7.5:2017
= 5”0
Moisture Content (%) : KS K 0820,7.8:2017
11.2
Black Point (%) : KS K 0820,7.12:2017
Dark(Grey,Brown) 0.1
Fat & 0il content (%) : KS K 0820,7.9:2017
0.7
Odor : KS K 0820,7.6:2017
2=
#1

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.

This report is not related to KOLAS accreditation.
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